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FOREST INTERMNATIOMNAL ZIPFER COMPANY LIMITED

UNIT 2, &/F HUNG TAT INOUSTRIAL BUILDING
43 HUNG TO BRD.

KMWLUN TONG

JKOWLOON, Hong Kong

The lallowing gample was submitted and identilied on behall ol the buyer as:

Overall Rating
X | Pass
Conditional Pass
Fail
Division Na.: |

Garment Testing — Michael Kors

Applicant's Submitted Care Instruction:
|

Vendor Name:; Forest International Zipper Comparry Limited
Sample Description:  One sample of #3 invisible | Labal: !

close end zipper in

orange.
Caolor: Orange End Use: / |
Style: i Supplier: / |
Fiber Content: i PO / Ref. No.: / |
Fabric Type: ! | Country Of Origin: _ /
Fabric Report: i | Weight: !
Fabric Code: ! | Construction: /
Retest: Mo Count: !
Previous Report No.: Division !
Sample Receiving Jan 18, 2013 Test Performing Jan 18, 2013 = Jan 28,
Crate: | Date: 2013

S5GS Aecommended Care Instruction ;
!

Fesidual and washed sample relurned lo applicant.
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Test Pass | Conditional Pass Fail HRemarks
Appearance Aller 3° Washing X
Fipper Sirength x
Telal Lead Content in Sulbstrate X
Telal Lead Content in Sulbstrate X
Telal Lead Content in Surface %
Coating
Remarks: Pass =Meels Michael Kors' performance standard.
Fail = Fails to meet Michael Kors' performance standard.
Conditional Pass = Meets Client's performance standard with the condifion that

ihe recommendad changes arg made or with chanl’'s approval.

Signed for and on behalf of
SGS Hong Kong Lid.

i
o,
o T Ry
F~ l

Chau Shui King, Ginny
Seniar Account Executive

Thin fies rwerld ip ipmped by e Conpery subiec! ka iy Garessl Cprdfiems ol Sereice pricnded cvedes’, gesllabie or regeed or sioeeidile ol Bl waw e oo Derra gl Seribors gocn s, B i i
fﬂnu szouraTin, mbisd o Teame ane Condiora e Cacronic Cooumanin & rpodews ol com an Timkaret o enas e TETE--Ceaursr sy  Anenmian in dessm iz = Bmimicn ol fsbiirg

wred o BESEE e RN ATy Toder of thin JaouTmET 0 acwaed B inkaematsa coriined harean eleon 108 Company s Brcings mde s ol D reesenrian oy sred s
IMI-'-hIlIFFil =plnmliory, | ey TRy Ga w nade cppprnll by e b ibs el ped Rip donere=| fons red peceee gl peelige by s reesacion o gonesigieg, ol e = mrwl oldigysd o ke
tha rmnEcicn deosrevy. This docuresne canesi regrzdecad wrcesi il wrhoul price weiten spproael of Te Comperyy. ey unerrered seesion, izrgery a0 i ol B8 CoTiend: or

SR o i dzoematt 0 uieetul snd cilercan roy b pro e sl © T fulle e aaie o T L

Lirlryn el S e berd T ey lin ahoa= in P beel repae | ieler ondie 1y e saepledni fen bed sl wach sarepinty’ srn robel =ed boe 31 daysoeie
t = B T ST - PAT, M i [ . 1 i 1 d il 1§



SGS

Test Report Mo HKSL1301012137TX Dale: Jan 28, 2013 Page3of 5

Test Resulls:

(Washing procedures: AATCC 135-2010 Option 1 Test Ma. (1)11AL); Machine wash al 105 degree F with 1.8
kg total loading (Type 3 ballast + specimen) and 86 £ 1g of 1983 AATCC Standard Reference detergent,
nerrmal cycle, lumble dry delicate less than 140 degree F)

Dbservation on washed sample:

1. Calour change Mo significan change
2. Zippear Runs freely in bath directions

General appearance of washed sample s salislactory.

Zipper Strength (ASTM D2061-2007)

ifiesd
Aeguirarnant
Top Stop Helding Strength Test
(Ib) 17.7 { Slicder Min. 10 |b
pulled aut) (Pass)
Resistance To Pull-oll O Slider Pull Test
(b} 19.4 {Puller Min. 15 Ib
pulled aut) (Pass)
Boliom Stop Halding, Crosswise Test
(b} 15.7 (Stop Min. 15 Ib
brokar) (Pass)

Rernarks: It is noted Lhal a specilied sampling plan is laid down per ASTM D2081-2007.
The above lest results are based en 10 submilted sample(s) provided by the apolicant.
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Sample | Material No. Component Description Material

I 1 grange coaling on meatal zipper slider/pullasftab’tiangular ring ceating

i 2 transparent plastic zipper top slop plastic

i 3 oranga plaslic zipper laeth plastic

i 4 silvery melal zipper slider {after removed orange coating) metal

i 5 silvery metal zipper puller (after removed orange coating) metal

i G sivery metal zipper tab on zipper slider (after removed orange metal

ceating]

i 7 sibvery metal axis {alter ramaved arange Eﬂiﬂtiﬂg] rmeatal

i = Silvery melal |I‘iE.I"I-EI..I|EI.I' I'iI"I-E talter reamoved oranga -EI:IEIHI'IQ:I rmeatal
Total Lead Content in Substrate

Test Method: |5 House Method. Analysis was perfarmed by Inductively Coupled Argon Plasma -
Alormic Emigsion Spectroscopy (ICP-AES)

Hesult
4 ] &
Lead (Pb) 1B ma'ky 26 mgkg 31 ma'kg
Conclusion Pass Pass Pass
Hesull
i g
Lead (Pb) 38 mgkg 35 mg'kg
Conclusion Pass Pass
Mate: n.d.=nol delected
mgkg = ppm
*= Excaed the limil
Detection kmit = 5 mgkg
Client’s Reguirement 100 mg/kg
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Total Lead Content in Substrate

Test Method:  With reference lo EPA3051. Analysis was perlormed by Inductively Coupled Argon
Plasma - Alomic Emission Spectroscooy (ICP-AES)

Hesult
2 3
Lead (Pb) n.d. n.d.
Conclusion Pass Pass
Mote: n.d.=nol dalected
migkg = ppm
*= Excaed the himil

Detection imit = 5 ma/kg

Client’s Requirement 100 mg/kg

Total Lead Content in Surface Coating

Test Method:  With reference to ASTM E1845-01 and E1613-04.

1
Lead {Pb) n.d.
GConclusion Pass

Naote: n.d.=not detected
mgkg = ppm
"= Exceed the limil
Detection kmit = 20 makg

Client’s Requirement 100 mg/kg

" End of Heport ™"
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